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pore size distributions, and a TGA chart
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Figure S1: SEM images (A, C and E) and N, adsorption/desorption isotherms (B, D and
F) of silica nanotubes synthesized with silicification times of 5 min (A and B), 60 min
(C and D) and 240 min (E and F). The synthetic conditions for LPEI aggregates and
silica deposition are the same as those used for Figure 3.
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Figure S2: N, adsorption/desorption isotherms (A and C) and BJH pore-size
distribution curve obtained from the adsorption branch (B and D) of silica nanotube (A
and B) and silica nanoribbon (C and D). The synthesis conditions are the same as those
of the samples shown in Figure 4. The sample was calcined at 800°C in air for 3h with
at heating rate of 2.5°C per min.
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Figure S3: SEM images of silica nanostructure synthesized by using MS51
concentrations of 23.1 % (A), 9.1 % (B), 4.6 % (C) and 1.1 % (D). Other synthetic

conditions are the same as those used in Figure 6.
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Figure S4: N, adsorption/desorption isotherms (A and C) and BJH pore-size
distribution curve obtained from the adsorption branch (B and D) of nanostructured
silicas synthesized under the feeding ratios of [OH]/[EI] of 0.8 (A and B) and 3.2 (C and
D). The synthesis conditions are the same as those of the samples shown in Figure 7.
The sample was calcined at 800°C in air for 3h with at heating rate of 2.5°C per min.
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Figure S5: SEM images (A, B, E, F, H and I) and BET results (C, G and J) of
nanostructured silicas synthesized by using bases of Et4NOH ([OH]/[EI] = 1.6) (A-C),
LiOH ([OH]/[EI] = 2.7) (D-F) and KOH ([OH])/[EI] = 3.2) (H-J). 0.5 g of LPEI-HCI
was dissolved into 6 mL of water for LPEI self-assembly induced with various bases.
The silica deposition was performed by stirring a mixture of 1.5 mL of MS51 and
15 mL of aqueous dispersion of LPEI aggregates for 4 h at room temperature.
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Figure S6: TGA curves of LPEI@silica hybrid nanotubes (a), and the nanotubes
adsorbed with one layer of PSS (b) and two layers of PSS (c).
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